logo

Preview

schema
PosNumberNameCommentQuantity
Pos:1
Number:5MP111150
Name:Main Frame
Comment:
Quantity:1
Pos:10
Number:5MP111136
Name:Bracket
Comment:3-POINT MOUNTING SUPPORT
Quantity:1
Pos:11
Number:5MP21169
Name:Pin
Comment:KLIK
Quantity:2
Pos:12
Number:5MP57496
Name:Pin
Comment:KLIK
Quantity:2
Pos:13
Number:5MP111140
Name:Pin
Comment:LIFT
Quantity:2
Pos:14
Number:5MP1496
Name:Nut
Comment:7/8" UNF HEX JAM
Quantity:2
Pos:15
Number:5MP10065
Name:Cap Screw
Comment:1/2" UNC X 1-3/4" SOCKETHEAD CAPSCREW
Quantity:2
Pos:15
Number:5MP1646
Name:Washer
Comment:1/2" HARD FLAT
Quantity:2
Pos:16
Number:5MP111174
Name:Cover
Comment:INSIDE DRIVE CHAIN
Quantity:1
Pos:17
Number:5MP112184
Name:Plate
Comment:CHAIN TENSION ADJUSTMENT
Quantity:1
Pos:18
Number:5MP59982
Name:Plate
Comment:SPACER
Quantity:1
Pos:19
Number:5MP58784
Name:Wear Plate
Comment:CHAIN TENSION
Quantity:1
Pos:2
Number:5MP111389
Name:Cylinder
Comment:
Quantity:1
Pos:20
Number:5MP8564
Name:Plate
Comment:CLAMP
Quantity:1
Pos:21
Number:5MP1516
Name:Washer
Comment:1/2" FLAT
Quantity:2
Pos:21
Number:5MP1964
Name:Cap Screw
Comment:1/2" UNC X 1-3/4" HEX CAPSCREW - GRADE 8
Quantity:2
Pos:22
Number:5MP1021
Name:Cap Screw
Comment:5/16" UNC X 3/4" HEX CAPSCREW
Quantity:8
Pos:22
Number:5MP1513
Name:Washer
Comment:5/16" FLAT
Quantity:8
Pos:22
Number:5MP1502
Name:Lock Washer
Comment:5/16"
Quantity:8
Pos:23
Number:5MP111397
Name:Cover
Comment:CHAIN
Quantity:1
Pos:24
Number:5MP1800
Name:Washer
Comment:3/8" HARD FLAT
Quantity:2
Pos:24
Number:5MP1043
Name:Cap Screw
Comment:3/8" UNC X 1" HEX CAPSCREW
Quantity:2
Pos:24
Number:5MP1503
Name:Lock Washer
Comment:3/8"
Quantity:2
Pos:25
Number:5MP1642
Name:Lock Nut
Comment:5/8" UNC NYLOCK
Quantity:1
Pos:25
Number:5MP1125
Name:Cap Screw
Comment:5/8" UNC X 4-1/2" HEX CAPSCREW
Quantity:1
Pos:26
Number:5MP89951
Name:Pin
Comment:HITCH
Quantity:1
Pos:27
Number:5MP1642
Name:Lock Nut
Comment:5/8" UNC NYLOCK
Quantity:1
Pos:27
Number:5MP1124
Name:Cap Screw
Comment:5/8" UNC X 4" HEX CAPSCREW
Quantity:1
Pos:28
Number:5MP112212
Name:Base
Comment:TRENCHER STAND
Quantity:1
Pos:29
Number:5MP112207
Name:Tube
Comment:OUTSIDE - TRENCHER STAND
Quantity:1
Pos:3
Number:5MP6616
Name:Lubrication Fitting
Comment:GREASE
Quantity:1
Pos:30
Number:5MP112208
Name:Tube
Comment:INSIDE - TRENCHER STAND
Quantity:1
Pos:31
Number:5MP1769
Name:Set Screw
Comment:1/2" UNC X 1" SQUARE HEAD
Quantity:1
Pos:32
Number:5MP1242
Name:Nut
Comment:1/2" UNC JAM
Quantity:1
Pos:4
Number:5MP1652
Name:Snap Ring
Comment:
Quantity:1
Pos:5
Number:5MP1021
Name:Cap Screw
Comment:5/16" UNC X 3/4" HEX
Quantity:2
Pos:5
Number:5MP1502
Name:Lock Washer
Comment:5/16"
Quantity:2
Pos:6
Number:5MP25453
Name:Tube
Comment:MANUAL STORAGE
Quantity:1
Pos:7
Number:5MP1505
Name:Lock Washer
Comment:1/2"
Quantity:4
Pos:7
Number:5MP1088
Name:Bolt
Comment:1/2" UNC X 1" HEX CAPSCREW
Quantity:4
Pos:7
Number:5MP1646
Name:Washer
Comment:1/2" HARD FLAT
Quantity:4
Pos:8
Number:5MP112186
Name:Mounting Parts
Comment:CYLINDER EAR
Quantity:1
Pos:9
Number:5MP82963
Name:Pin
Comment:HITCH
Quantity:1